
SWCAA 
Southwest Clean Air Agency 

January 14, 2020 

Mr. Travis Capson 
Clark County Public Works 
15100 NW McCann Road 
Vancouver, Washington 98685 

11815 NE 99th Street, Suite 1294 
Vancouver, WA 98682 

(360) 574-3058 
www.swcleanair.org 

Subject: Final Approval for Phase SB Package 1 (Odor Control Improvements) 

Dear Mr. Capson: 

A final determination to issue Air Discharge Permit 20-3379 has been completed for Air Discharge 
Permit Application CL-3105 pursuant to Section 400-110(4) of the General Regulations for Air 
Pollution Sources of the Southwest Clean Air Agency (SWCAA). Public notice for Air Discharge 
Permit Application CL-3105 was published on SWCAA's internet website October 18, 2019. 
[...]
Prevention 

12. Emission Monitoring and Testing 38 

13. Facility History 38 

14. Public Involvement 39 



Technical Support Document Air Discharge Permit Application CL-3105 
SWCAA 20-3379 Salmon Creek Wastewater Management System 

Abbreviations 

ADP 
AP-42 

BACT 
BART 
Bhp 
Btu 
CAM 
cfh 
cfm 
CFR 
co 
C02e 
EPA 
GWP 
HAP 
kW 
LAER 
lb/MMBtu 
lb/yr 
lb/106 scf 
lbs 
mgd 
MMBtu/hr 
NOx 
NOC 
PM 

PM10 

ppmvd 
ppmvd @ X 
PSD 
RACT 
RCW 
scfh 
scfm 
SQER 
S02 
SW CAA 
TAP 
T-BACT 
tpy 
voe 
WAC 

Air Discharge Permit (Same as Order of Approval) 
Compilation of Emission Factors, AP-42, Fifth Edition, Volume 1, Stationary Point and Area Sources
published by the US Environmental Protection Agency 
Best Available Control Technology 
Best Available Retrofit Technology 
Brake horsepower 
British thermal unit 
Compliance assurance monitoring (40 CFR 64) 
Cubic feet per hour 
Cubic feet per minute 
Code of Federal Regulations 
Carbon monoxide 
Carbon dioxide equivalent 
U.S . Environmental Protection Agency 
Global warming potential 
Hazardous air pollutant listed pursuant to Section 112 of the Federal Clean Air Act 
Kilowatt 
Lowest achievable emission rate 
Pound per million British thermal units 
Pounds per year 
Pounds per million standard cubic feet 
Pounds 
Millions of gallons per day 
Millions of British thermal units per hour 
Nitrogen oxides 
Notice of Construction application (same as Air Discharge Permit application) 
Particulate matter with an aerodynamic diameter less than or equal to 100 micrometers (includes both 
filterable particulate matter measured by EPA Method 5 that is less than 100 micrometers and 
condensable particulate matter measured by EPA Method 202) 
Particulate matter with an aerodynamic diameter less than or equal to 10 micrometers (includes both 
filterable particulate matter measured by EPA Method 201 or 201A and condensable particulate matter 
measured by EPA Method 202) 
Particulate matter with an aerodynamic diameter less than or equal to 2.5 micrometers (includes both 
filterable particulate matter measured by EPA Method 201 or 201 A and condensable particulate matter 
measured by EPA Method 202) 
Parts per million, dry volume basis 
Parts per million, dry volume basis corrected to X 
Prevention of Significant Deterioration 
Reasonably Available Control Technology 
Revised Code of Washington 
Standard (68°F, 1 atmosphere) cubic feet per hour 
Standard (68°F, 1 atmosphere) cubic feet per minute 
Small Quantity Emission Rate listed in WAC 173-460 
Sulfur dioxide 
Southwest Clean Air Agency 
Toxic Air Pollutant pursuant to Chapter 173-460 WAC 
Best Available Control Technology for toxic air pollutants 
Tons per year 
Volatile Organic Compound 
Washington Administrative Code 



Technical Support Document 
Salmon Creek Wastewater Management System 

1. FACILITY IDENTIFICATION 
Applicant Name: 
Applicant Address: 
Contact Person: 

Discovery Clean Water Alliance 
8000 NE S211

d Comt, Vancouver, WA 9866S 
Dale Lough - Alliance Capital Program Manager 

Facility Name: Salmon Creek Wastewater Management System 
Facility Address: l S l 00 NW McCann Road, Vancouver, Washington 9868S 
SWCAA Identification: 1834 
Contact Person: 

Primary Process: 
SIC /NAICS: 

Travis Capson - Operations Manager 

Municipal wastewater treatment 
49S2/22132 

Facility Classification: BACT I Minor 

2. FACILITY DESCRIPTION 

Air Discharge Permit Application CL-3105 
SWCAA 20-3379 

The Salmon Creek Wastewater Management System consists of the following eight components: 

1. The Salmon Creek Interceptor (a gravity pipeline which parallels the Salmon Creek Watershed) 
2. The Klineline Interceptor (a gravity pipeline which parallels the Salmon Creek Watershed) 
3. The 36r11 Avenue Pump Station 
4. The 36rh Avenue Force Main Pipeline 
S. The Salmon Creek Treatment Plant 
6. The Plant Outfall Pipeline to the Columbia River 
7. The 117r1i Street Pump Station 
8. The 117t1• Street Force Main Pipeline 

The Salmon Creek Treatment Plant is currently a 14.9S million gallon per day (mgd, maximum monthly capacity) municipal 
wastewater treatment plant owned by the Discovery Clean Water Alliance and operated via contract by Clark County Public 
Works. 

3. CURRENT PERMITTING ACTION 
This permitting action is in response to Air Discharge Permit application number CL-31 OS (ADP Application CL-31 OS) 
received October 11, 2019. ADP application CL-310S was originally submitted for approval of the "Phase SB" plant 
expansion . Phase SB consists of "Package I" and "Package 2". Package I consists of the addition of odor control equipment 
and other non-air quality related improvements. Package 2 consists of a capacity expansion to 17 .S mgd (maximum monthly 
capacity) . Emission details that must be addressed with the plant expansion (Package 2) are have not been finalized. At 
the request of the applicant, the capacity expansion (Package 2) will be addressed at a later date to enable Package I 
improvements to proceed. This permitting action will reflect the following emission unit changes from Air Discharge Permit 
07-2726: 

1. The "Klineline Pump Vent" will be referred to as the "I 17th Street Pump Station Ventilation" 
2. The "Force Main Discharge Vent" will be removed. Emissions from the force main will be captured by the 

"Preliminary/Primary Treatment" unit listed below. 
3. The "Klineline Pump Station Emergency Generator Engine" will be referred to as the "I 17th Street Pump Station 

Emergency Generator Engine" 
4. The "Scum Concentrator" has been removed. 
5. The "Onan Emergency Generator Engine" has been replaced by "Cat Emergency Generator #1 Engine" - see Small 

Unit Notification OSS. 
6. "Preliminary/Primary Treatment" will be added as an emission unit. Emissions from these p01tions of the 

wastewater treatment process will be captured and vented to two new biotrickling filters. 



Technical Support Document 
Salmon Creek Wastewater Management System 

7. "Solids Processing" will be added as an emission unit. 
vented to two new carbon adsorbers. 

Air Discharge Permit Application CL-3105 
SWCAA 20-3379 

Emissions from solids processing will be captured and 

The applicant provided the following Package I project description : 

To reduce odor emissions associated with liquid processes, headworks exhaust, primary clarifiers, primary influent and 
effluent channels and primary effluent/return activated sludge (PE/RAS) mix box will be covered and ventilated to two new 
biotrickling filters. In addition, the existing odor control unit on the 117'" Street Force Main discharge vent will be 
demolished and the air will be captured and also treated with the two new biotrickling filters. The biotrickling filters are 
designed to a future capacity of 22,350 cubic feet per minute (cfm), which covers the initial demand of 19,350 cfm. The 
biotrickling towers design criteria include future expansion and treatment of primary clarifiers 5, 6, and 7. A bypass to the 
biotrickling towers will be installed to vent uncontrolled odorous air during maintenance episodes. 

To reduce odor emissions associated with the solid processes, a new carbon adsorber system will control the odor emissions 
associated with the BFP stacks, thickened waste activated sludge (TWAS) wet well fan, filtrate wet well, biosolids conveyor, 
and biosolids hopper. The carbon adsorber system is designed to treat an air flow of 16, 000 total cfm and will be located 
west of the existing biosolids bunker. Similarly to the biotricklingfilter towers, a bypass will be installed to vent uncontrolled 
odorous air during carbon adsorber maintenance. 

4. PROCESS DESCRIPTION 
The Salmon Creek Treatment Plant (SCTP) is owned by the Discovery Clean Water Alliance and operated via contract by 
Clark County Public Works. The following process description was provided by the applicant with Air Discharge Permit 
application CL-3 105: 

The existing SCTP treatment process consists of preliminary and primary treatment, secondary treatment, and disinfection. 
Primary sludge, and waste activated sludge (WAS) from secondary treatment, is removed, thickened, digested anaerobically, 
and stored . The SCTP has an average annual capacity of 11.4 mgd and a maximum monthly capacity of 14.95 mgd . 
Monitoring records for 2019 indicate that the average annual flow rate is less than 85% of the design capacity. A detailed 
description of the different process units in the existing SCTP is provided in the following subsections. 

Preliminary and Primary Treatment 
Influent flow enters the plant headworks through a channel where grit and large solids are removed by two mechanically 
cleaned bar screens, one manually cleaned bar screen, and two vortex-type grit chambers. The screens and screening 
channels are enclosed in a building. The solids are sent to a landfill, and the wastewater flows to primary treatment. Primary 
treatment consists of four rectangular primary clarifiers adjacent to the preliminary treatment facility. Primary sludge from 
the clarifiers is sent to the sludge blend tank. The remaining liquid is sent to secondary treatment. 

Secondary Treatment 
Secondary treatment consists of aeration basins and secondary clarifiers. The wastewater is first processed in the six aeration 
basins using a biological process to metabolize waste. Volatile organic compounds (VOCs) are volatilized from the 
wastewater during this process. The next step is secondary clarification, where sludge settles and the secondary effluent 
continues to the disinfection process. Some secondary clarifier solids, known as return activated sludge (RAS), are recycled 
back to the aeration basins to maintain the microbial population. A sidestream of the RAS (waste activated sludge, or WAS), 
is sent to the gravity belt thickener for thickening, with the thickened WAS pumped to the sludge blend tank where it is 
blended with primary sludge prior to digestion. The filtrate from the gravity belt thickener is recycled back to the liquids 
process and is returned to primary treatment. 

Disinfection 
An ultraviolet (UV) disinfection facility is located on the northwesterly portion of the site. Secondary effluent from the 
secondary clarifiers is disinfected by UV light prior to discharge to the Columbia River. 

2 



Technical Support Document 
Salmon Creek Wastewater Management System 

Anaerobic Digestion 

Air Discharge Pem1it Application CL-3105 
SWCAA 20-3379 

Off gas generated during anaerobic digestion is used as a source of fuel for the boilers that provide heat for the digesters and 
solids area buildings as needed. Excess digester gas is burned in a waste gas incinerator. Following digestion the remaining 
solids are dewatered in a belt filter press (BFP) and the resulting cake solids are beneficially reused. The filtrate from the 
dewatering process is sent to the gravity belt thickener and ultimately recycled back to the primary treatment process. 

Pump Stations 
The 1 l 7th Street Pump Station and 36th A venue Pump Station pump wastewater to the SCTP in addition to the flows 
arriving from the Felida Trunk. A carbon adsorption system at 117th Street Pump Station and a biofilter at 36th Avenue 
Pump Station control fugitive odors. 

Fuel Combustion and Power Generation 
Two hot water boilers (at 4.226 million British thermal unit per hours [MMBtu/hr] and 5 .231 MMBtu/hr) fueled by digester 
gas, natural gas, or a blend of natural gas and digester gas are operated by SCTP to aid in solids processing. The Old Digester 
Waste Gas Incinerator has been disabled. The digester waste gas burner with the capacity of burning 14, 710 standard cubic 
feet per hour also operates onsite. A Fulton Pulse boiler fired on natural gas is used to provide heat to the administration 
building. SCTP operates four emergency generators and two engines to power wastewater pumps. In 2014, the existing 
Onan Emergency Generator (emission unit 13 in the existing permit) was replaced by a new Caterpillar Emergency 
Generator with a 900-horsepower engine. The additional three emergency generators are as follows: 

117th Street Pump Station (formerly called Klineline Pump Station) Emergency Generator Engine (existing permit 
emission unit 6) 
Caterpillar Emergency Generator (existing permit emission unit 12) 
36th Avenue Pump Station Generator (existing permit emission unit 14) 

At the 36111 Ave Pump Station, the two engines powering the wastewater pumps during high peak flows are Flow 
Augmentation Pump Engine 1 and Flow Augmentation Pump Engine 2. 

Phase SB Package 1 - Odor Control and Existing Facilities Improvements 
Package 1 odor control will consist of two new biotrickling filters and two new carbon adsorbers. To implement the odor 
control system, additional changes such as primary treatment covers and air intake louvers will be installed. 

To reduce odor emissions associated with liquid processes, headworks exhaust, primary clarifiers, primary influent and 
effluent channels and primary effluent/return activated sludge (PE/RAS) mix box will be covered and ventilated to two new 
biotrickling filters. In addition, the existing odor control unit on the 117111 Street Force Main discharge vent will be 
demolished and the air will be captured and also treated with the two new biotrickling filters. The biotrickling filters are 
designed to a future capacity of 22,350 cubic feet per minute (cfm), which covers the initial demand of 19,350 cfm. The 
biotrickling towers design criteria include future expansion and treatment of primary clarifiers 5, 6, and 7. A bypass to the 
biotrickling towers will be installed to vent uncontrolled odorous air during maintenance episodes. 

To reduce odor emissions associated with the solid processes, a new carbon adsorber system will control the odor emissions 
associated with the BFP stacks, thickened waste activated sludge (TWAS) wet well fan, filtrate wet well, biosolids conveyor, 
and biosolids hopper. The carbon adsorber system is designed to treat an air flow of 16,000 total cfm and will be located 
west of the existing biosolids bunker. Similarly to the biotrickling filter towers, a bypass will be installed to vent 
uncontrolled odorous air during carbon adsorber maintenance 

Additional improvements to the plant include covers over secondary clarifier launders, aeration basin process upgrades, 
RAS chlorination, demolishing the former control building, replacing RAS piping in the RAS Pump Station, constructing 
yard piping, replacing the canopy at the disinfection facility, replacing the existing waste gas incinerator control enclosure, 
and constructing an oil and lubricant storage building. 

3 



Technical Support Document 
Salmon Creek Wastewater Management System 

5. EQUIPMENT/ACTIVITY IDENTIFICATION 

5.a 4.226 MMBtu/hr Boiler (Boiler 2). This hot water boiler is a 
Hurst Boiler and Welding Company, Inc. model Sl-X-101-
30W, serial number FB505-30-3 with a 6.0MMBtu Weishaupt 
model G7/1-D, ZDM burner serial no. 5732371. The boiler 
and burner combination have a heat input capacity of 4.226 
MMBtu/hr. The Weishaupt burner fires digester gas, a blend 
of digester gas and natural gas, or natural gas. The boiler 
provides heat to the digesters . Emissions are exhausted 
vertically at a height of approximately 32 feet above ground 
level through a 16" diameter stack. This boiler was built in 
1997. 

5.b 5.231 MMBtu/hr (Boiler 1). 

Make I Model : 
Serial No. : 
Built: 
Configuration: 
Input Heat Capacity: 
Turndown Ratio: 
Fuel: 

Burner Make I Model: 
Burner Serial No.: 
Stack Parameters: 

Hurst I Series 100 
FB625-30-26 
2007 
Fire tube 
5 .231 MMBtu/hr 
8:1 
Digester gas, natural gas or blend of 
digester gas and natural gas 
Weishaupt I G30!2A 
5732676 
32' above ground level, 18" diameter, ~ 
300 °F 

Air Discharge Permit Application CL-3105 
SWCAA 20-3379 

5.c Fulton Pulse Boiler. This boiler is a Fulton Pulse Combustion model PHW-
750, fired on natural gas. The boiler is equipped with Leeson burners rated at 
0.75 MMBtu/hr and is used to heat the administration building. This boiler 
was installed in 1996. 

4 



Technical Support Document 
Salmon Creek Wastewater Management System 

5.d Old Digester Waste Gas Incinerator. The digester waste gas 
incinerator is a Sur-Lite enclosed flare model SDF200. The waste gas 
incinerator measures 40" by 40" and exhausts approximately 25' above 
ground level. The waste gas incinerator is designed to achieve a 0.6 
second retention time with an exhaust flowrate of 3,200 scfm at 
1,500°F. The waste gas incinerator has an operating range of 2,960 cfh 
to 11,843 cfh of digester gas containing 50% to 70% methane. Up to 
1,875 scfh of supplemental natural gas could be burned in the waste 
gas incinerator when sufficient digester gas is not available. The total 
heat capacity of the waste gas incinerator is 8.25 MMBtu/hr. Digester 
gas is only flared when the amount of gas produced exceeds the 
demand of the Hurst and Superior boilers. 

The waste gas incinerator is used to thermally oxidize pollutants in the 
digester gas. The digesters are estimated to produce up to 833 scfh of 

Air Discharge Permit Application CL-3105 
SWCAA 20-3379 

process gas with a heating value of 600 Btu/scf. Temperature is monitored at the lowest thermocouple when the 
waste gas incinerator is firing at a low rate. 

5.e New Digester Waste Gas Burner. The digester gas system is estimated to be 
capable of producing 163,000 cubic feet of digester gas per day. The following 
details were available for the burner. 

Make: 
Model: 
Capacity: 
Tum Down Ratio: 
Stack Parameters: 

Pilot Fuel: 

Varec I 244E 
WG244EGC1912017 
14,710 scfh digester gas 
at least 15: 1 
20' above ground level, 41" diameter, 
variable temperature 

40 scfh of natural gas 

5 



Technical Support Document 
Salmon Creek Wastewater Management System 

5.f Caterpillar Emergency Generator Engine. This 
generator is a 1,500 kW Caterpillar model SR-4B 
powered by a Caterpillar 3516-DITA diesel engine, 
serial number 25205353. The Caterpillar diesel engine 
is rated at 2, 168 horsepower at 1,800 rpm. This 
generator is used to provide emergency power to the 
lower portion of the plant including the UV basins, 
solids processing effluent pumps, electrical lighting, and 
etc. The generator is operated approximately once per 
month for 40 - 60 minutes for testing and maintenance 
purposes and as necessary to provide emergency power. 
This generator was installed in March of 1998. 

Federal Regulations: 40 CFR 63 Subpart ZZZZ 

Air Discharge Permit Application CL-3105 
SWCAA 20-3379 

5.g 36111 Avenue Pump Station Generator. This Onan generator set, model 
#800DFJB and serial # 1940558588, provides 800 kW of electrical power. 
This unit is powered by a Cummins model KTA38-G2, engine number 
33128676, diesel engine, serial number 97767-16. This generator is located 
at, and provides emergency power for, the 36111 A venue Pump Station 
(located at the south end of the Salmon Creek bridge). The generator is 
operated approximately once per month for 40 - 60 minutes for testing and 
maintenance purposes and as necessary to provide emergency power. This 
generator was manufactured September 29, 1994 and installed in August of 
1995. 

Federal Regulations: 40 CFR 63 Subpart ZZZZ 

5.h Cat Emergency Generator #1 Engine. This generator replaced a 250 kW Onan Emergency Generator set. This unit 
provides emergency electrical power to the upper plant. 

Unit Identification: 
Engine Make I Model: 
Engine Serial Number: 
Fuel: 
Fuel Consumption: 
Horsepower Rating: 
Installed: 
Engine Built (Date): 
Engine Certification: 
Gen Set Make/Model: 
Generator Set Output: 
Stack Description: 
Federal Regulations: 

Cat Emergency Generator # 1 
Caterpillar I C 18 
FST01005 
Diesel 
42.7 gph at full standby load 
900 horsepower 
2014 
June 2014 
EPA Tier 2 
Caterpillar I 600 
600kW 
~8" inside diameter, exhausted at 4,785 acfm, 994°F, ~6' above grade 